

□**LDS mission name & MTC location

Southwest Utah Public Health Department

International Travel Intake Form All information is strictly confidential

						Today's Da	te:	
Patient Last Name	Fir	First Name			Date of E (mm/dd/			
Race White Black American Indian Alaskan Native	☐ Asian ☐ Pacifid	Sislander	Ethnicity Hispanic Non Hispanic		Language		Gender Male	9
Address				Cit	У	State	Zipcode	2
Primary Phone #	Best Form of Contact		one Call xt Email		iail:			
Primary Health Insurance		Policy	#	Ро	licy Holder	(Exact Name	listed on (Card)
Insurance Policy Holder Date of Birth (mm/dd/yy)		Relations	ship to Patient	Ad	dress of Po	olicy Holder		
I certify that the information I have provice information contained in the important V satisfaction. I believe I understand the beabove for whom I am authorized to make providers and others when deemed medic EMPLOYEES, FROM ALL CLAIMS ARISING F	accine Informa nefits and risk this request. cally necessary ROM SUCH IN	ation Staten s of the vac I agree that /. I HEREBY IMUNIZATI	nents. I have had cines and request this information RELEASE SOUTHVONS.	a chance that the may be s VEST UTA	to ask ques vaccines inc hared with s AH PUBLIC H	tions, which were licated be given t chools, day care EALTH DEPARTM	e answered to the person centers, hea ENT, AND IT	to my n named Ilth care 'S
I UNDERSTAND THE BILLING OF MEDICAL BALANCE.								
We are required to inform you of our priv Health Department's Notice of Privacy Pra								
Full Name:			ture:					
Relationsi	·		RAVEL INFORM					
Departure Date:		Return D	oate:			Total Len	gth of Trip:	
Number of people traveling with you:		Or numb	er in your tour	group: _				
RARY: Please list your itinerary in orden ayovers.	er and include	e the lengt	h of time you w	ill be sta	aying at eac	h location inclu	ding airpor	t stops an
☐ See attached itinerary 1			4 5			<u>City/Area</u>		
2 3								
POSE OF TRIP: Check all that apply								
☐ Business/work ☐ Receive medical ☐ Adoption ☐ Vacation			medical care mission/human	itarian	□ Vis	sit family/friend her:	ls	

**LDS Mission Skip to Section 3: Medical History

		SECTION 2:	: ADDI	ITIONAL TRAVEL				
TYPE	OF TRAVEL: Check all tha	at apply						
	\square Guided/escorted tour	☐ Rural areas ☐ Fixed itinerary			\square Usual tourist area	S		
	\square Independent travel	nt travel \Box Urban/major cities \Box Flexible itinerary \Box U				☐ Unusual tourist a	reas	
PLAN	INED ACCOMMODATIO	NS:						
	☐ Hotel: 3-5 star	\Box Live with loca	ls/priva	ate home	☐ Camping			
	☐ Local apartment ☐ Cruise ship ☐ Hostels							
	☐ Dorm style lodging	☐ Remote locati	ion		\square Other:			
ACTI	VITIES: Check all that apply	lv						
,	☐ Tour bus	□ Ocean/salt water	Г	☐ Altitude above 8,000 ft (2500 m)	☐ Animal contact/h	untin	
	☐ Automobile travel	,,,,,,,,					arreni	
	☐ Motorcycle/bicycle	☐ Fresh water; rivers/lakes		☐ Caving (spelunking)		☐ Safari		
	☐ Cruise ship travel	☐ Rafting/kayaking		☐ Camping/hiking				
CHEC			L					
CHEC	K ANY ITEMS YOU WOL			□ 5 1 0t1				
	☐ Altitude sickness	☐ Risk of malaria		☐ Food & water saf	ety	☐ Seeking medical c		
	☐ Insect borne diseases			☐ Motion sickness		☐ Risk of blood borr	ne infec	tions
	☐ Air travel/jet lag	\square Medical care/evacuation i	insuran	ice Other:				
		SECTION 3	3: MEI	DICAL HISTORY				
		PERSONAL MEDICA	AL INFO	ORMATION			Yes	No
	Are you sick today (with	th moderate to severe fever or acute	illness	5)?				
	Have you previously tra	aveled to any developing country?						
-	Did you receive your ch							
-		ckenpox disease or the vaccine series	2 If va	s which one:				
-		er a physician's care for any health pr						
-		er a physician s care for any health pr	obiem	ır				
-	Do you smoke?	 						
-	Do you have a personal history or family history of Guillain-Barré Syndrome (GBS)?							
	Have you taken cortisone, prednisone, other steroids, anti-cancer drugs, or had radiation in the last 3 months?							
	Do you have any seizure or brain problems?							
	Have you received gamma-globulin or blood transfusions within the past year?							
-		vaccinations or a TB test in the past						
-		nti-malarial medication? If yes, what			Did voi	tolerate it?		
-		, at risk for blood borne infections su						
E				•	and C:			
-	, , , ,	gnant or planning on pregnancy? If ye						
L	(Females) Are you curre	ently breastfeeding? If yes, how old i	is the i	nfant:				
		ME	DICAL	HISTORY				
	□ <u>NONE</u>	☐ Hepatitis/liver disorders		Seizures/epilepsy		☐ Heart disease/att	acks	
	☐ Thrombophlebitis/blood clots ☐ Mental/emotional illness ☐ Diabetes ☐ Retinal or visual field					ield cha	nges	
	☐ Recurrent pneumonia	☐ Prostate problems		HIV or AIDS		☐ Splenectomy		
	☐ Kidney disease	☐ Blood thinning meds	□ F	Psoriasis		☐ Stomach or bowe	l condit	ions
	☐ Irregular heart rhythms	_	ПП	Thymus dysfunction (includ	ing myasther			
		immunosuppressive medications: cancer,						
-				, ,,,,			ı	
-		ALLER					Yes	No
_	Have you ever had a se	erious or life-threatening allergic reac	ction?					
	Are you allergic to any o				51.4.4	. 🗆	7 5 6	
-		☐ Streptomycin ☐ Polymyxin B	⊔ Egg	s or chicken protein \Box	Baker's Y	east \square Gelatin \square	」Bee S	tings
<u></u>	Other Allergies: please	list						
				RMATION 🗆 NONE				
ļ	·	nclude prescriptions, contraceptives, v	vitami		nd over-th	•		
Medication Reason for Taking Medication Reason for Taking					ing			
			[
Ī			\neg					
L		·						

NAME: _____ Date: _____

STOP!

DO NOT WRITE BELOW - FOR OFFICE USE ONLY

STOP!

IMMUNIZATION INFORMATION

Vaccine	Date of last immunization	Recommend	D/D	Vaccine	Date of last immunization	Recommend	D/D
Chickenpox (Varicella)				Measles, Mumps, Rubella (MMR)			
Cholera				Pneumococcal 23			
COVID-19				Prevnar 13 / 15 / 20			
Hepatitis A				Polio IPV/OPV			
Hepatitis B				Rabies			
Heplisav-B				Tetanus/Diphtheria (TD)			
**Hepatitis A & B (Twinrix)				Tetanus/Diphtheria/Pertussis (Tdap)			
☐ Twinrix ☐ Accelerated							
Human Papillomavirus (HPV)				Typhoid Oral			
Influenza				Typhoid Injectable			
Japanese Encephalitis				Yellow Fever			
Meningococcal				Shingles (Zostavax/Shingrix)			
MenB							
Hepatitis B Heplisav-B **Hepatitis A & B (Twinrix) Twinrix Accelerated Human Papillomavirus (HPV) Influenza Japanese Encephalitis Meningococcal		21 204 12 20		Rabies Tetanus/Diphtheria (TD) Tetanus/Diphtheria/Pertussis (Tdap) Typhoid Oral Typhoid Injectable Yellow Fever			

D/D = Disc	ussed/Declined		Visits	
1 = Not covered by insurance	5 = Will get/has from PCP	V1 = Visit Date:		
2 = Pt feels don't need it	6 = Not enough time before travel	V2 = Visit Date:		
3 = Personal belief	7 = Will get at destination	V3 = Visit Date:		
4 = Side effects	8 = Already has prescription	V4 = Visit Date:		
Кеу: С	= Completed Series Hx dx= Hi	story of Disease	Hx vax= History of Childhood Vaccination	

PRESCRIPTIONS

Weight:	lbs/Kg	
Rx	Dosage	D/D
Acetazolamide (Diamox)	#	•
□ 250 mg ta □ 2.5 mg/kg po bid =mg/cap Take 1/2 to 1 tab/cap bid for prevention of AMS		
Atovaquone/Proquanil (Malarone)		
□ 250/100 mg tab □ Take 1 tablet po qd starting 1 day prior to travel to malaria area qd during and x7 days after leaving area for prevention of malaria □ Take tablet(s) po qd x3 days for malaria self-treatment Pediatric Dosing: Take with food □ 62.5/25 mg tab □ Take tablet(s) po qd starting 1 day pr malaria area. Continue taking qd during and x7d after leaving area	. Take with ior to travel	food.
Azithromycin (Zithromax)		
□ 250 mg Z-pak □ 200 mg/5 ml (10 mg/kg po qd =ml qd) □ Dispense: □ 15 ml □ 22.5ml □ 30 ml Take tab/dose po qd at onset of travelers' diarrhea x 1-3d o	or until sx re	solve.
Cefdinir (Omnicef)		
□ 300 mg tab □ 125 mg/5 ml (7 mg/kg po bid =ml q bid) Take 1 tab/dose po bid at onset of travelers' diarrhea x 1-5d or ur	ntil sx resolv	e.
Chloroquine Phospate (Aralen)		
□ 500 mg tab □ 8.3 mg/salt kg po q wk =mg/cap q wk. Mi □ Take 1 tab/dose po starting 1 week prior to travel to malaria are weekly during travel in, and x 4 weeks after leaving malaria area. □ Take 1 tab/dose po in the AM, then 1 tab six hours later starting travel to malaria area. One week after first dose, start taking 1 tal week of travel in, and x 4 weeks after leaving malaria area.	ea. Cont. tak g 1 day prior	to
Ciprofloxacin (Cipro) 500 mg tab		
Take 1 tab po bid at onset of travelers' diarrhea x 1-3d or until sx r		
Dexamethasone (Decadron) 4 mg tab	# 10	
Take 1 tab po qid until sx improve or pt is down, for tx of AMS.	ı	
Doxycycline 100 mg tab		

☐ Take 1 tablet po daily starting one day prior to travel to malaria area. Cont. taking qd during travel in and x 4 weeks qd after leaving malaria area. ☐ Take 2 tabs po once a wk starting the day of fresh water exposure,

continue weekly during and 1 wk following exposure.

Rx	Dosage	D/D					
Doxycycline 100 mg tab (missionaries)	# 28	טוט					
	π 20						
(Only missionaries traveling to malaria area/code #4) □ Take 1 tablet po qd starting two days prior to leaving the USA. Take with food.							
	ake with 100	Ju.					
Fluconazole (Diflucan) 150 mg tab							
Take 1 tab po q wk prn for treatment of yeast infection.							
Levofloxacin (Levaquin) 500 mg tab							
Take 1 tab po qd at onset of travelers' diarrhea x 1-5d or until sx r	esolve.						
Mefloquine (Lariam)							
\square 228 mg base/250 mg salt tab (4.6 mg base/kg = mg/cap)	Mix cap w/	food.					
□ Take tab/dose po once weekly starting 2wk prior to travel							
Cont. taking x1wk during travel in and x4wk after leaving malaria		food.					
☐ Take tab/dose po daily x 3 days starting three days prior to trav							
malaria area. One week after first dose, start taking dose po week	dy during						
travel in and x 4 weeks after leaving malaria area. Take w/ food.	# 40						
Nifedipine 10 mg tab	# 10						
Take 1 tab po initially, then 2 tabs bid for tx of HAPE.							
Scopolamine Transderm Pk/4 patches							
Apply to bare skin behind ear to prevent motion sickness. Place 4	hrs before n	eed.					
Xifaxan (Rifaximin) 200 mg tab	# 10						
Take 1 tab po tid at onset of travelers' diarrhea x 1-3d or until sx r	esolve.						
TMP/SMX (Bactrim)							
\square 160/800 mg DS tab \square 80/400 mg SS tab							
\square 40/200 mg/5 ml (4 mg TMP/kg po bid = ml bid)							
Take 1 tab/dose po bid at onset of travelers' diarrhea x 1-5d or ur	itil sx resolve	e					
Artemether/lumifantrine (Coartmen)							
Take tablets po as initial dose, then tablets 8 hours later, then							
tablets bid on days 2 and 3 for self-treatment of malaria. Take w/ food.							
Graduated compression stockings							
Wear during long distance travel to prevent DVT/PE.							
Epi							
□ EPI PEN 0.3 mg □ EPI PEN JR 0.15 mg							

□ NO PRESCRIPTIONS GIVEN

^{**}Twinrix (0, 1mo, 6mo) OR Accelerated (0, exactly 7d, 21-30d, 12mo)

		N	AME:			Date:	
	V	WRITTEN/VERBA		C EDUCAT	ion		
□ TRAVAX report for countries visiting □ U o □ Immunizations □ Mo □ Food & water safety □ Su □ Traveler's diarrhea □ Se □ Insect precautions □ An		☐ U of U Interna☐ Motion Sickne☐ Sun protectio☐ Sexual contac☐ Animal bites	U of U International Travel Clinic Book Motion Sickness Sun protection Sexual contacts			☐ VIS's for vaccine given ☐ Theft/personal safety ☐ Health issues ☐ Travel, health, and medical insurance ☐ Travel schedule/money/passports ☐ Illness back home	
		REGION SPEC	CIFIC/OTHER EI	DUCATION	I		
 □ Anthrax □ Arboviral □ Avian flu □ Bartonellosis □ Brucellosis □ Chikungunya □ Children 	□ Altitude sickness □ COVID-19 □ Anthrax □ Dengue fever □ Arboviral □ Ebola virus □ Avian flu □ Enterovirus □ Bartonellosis □ Filarial infection □ Brucellosis □ Hantavirus □ Chikungunya □ Helminths □ Children □ Hepatitis C		☐ Lassa fever ☐ Leishmaniasis ☐ Leptospirosis ☐ Lyme ☐ Malaria ☐ Melioidosis ☐ Meningococcal ☐ MERS Coronavirus itis ☐ MMR		lecan/beach lague regnancy abies ickettsial infection chistosomiasis cuba diving TIs ick-borne diseases	☐ Travelers diarrhea ☐ Trypanosomiasis ☐ Tuberculosis (TB) ☐ Typhoid ☐ Viral hemorrhagic ☐ West Nile ☐ Yellow fever ☐ Zika	
	☐ Japanese encepl PHOID	nantis 🗆 iviiv	IK		YELLOW FEVER	_	
Notes:	ducation		□ Yes □ I □ Yes □ I	No Internat No Observe	riteria for yellow fever ional Certificate of Va d client for 15 minute vaiver for yellow fever	ccine or Prophylaxis (ICVP) s	
Vaccine	Lot #	# Dose	Category	Site	Payme	ent Information	
	\vdash						
					RN:		
					Date:		
	_				· ·	akrapun Pupaibool, MD/ A-C/ Dr. Daniel Leung, MD	
					Date:		